

1/2 Inch Stretch Velvet Ribbon Velvet Elastic Wholesale

Nuestro Tramo Terciopelo Cinta 1 / 2'wide [12mm] está disponible para nuestra carta de colores. A menudo se usa para correas de liga de lencería, tirantes de sujetador, diseño de tela. La superficie es suave al tacto, puede satisfacer la solicitud confortable.

Detalle Imagen



Cinta de terciopelo Color Tarjeta

240 colores para tu Referencia, morir de color necesita 3000 yardas por cada size



Cinta de terciopelo Proceso de dar un título

por dosolidez al olor prueba. Sin moda duradero y elástico, bueno para utilizar.

Test Report

Report No.: AGC02096180101-002

Date: Jan. 29, 2018

Page 1 of 2

Applicant: Shenzhen Chenyangguang Garment Accessory Co., Ltd.
Address: 1302, Xuyuan Building, Longgang Road, Longgang District, Shenzhen City, Guangdong Province, China

Report on the submitted sample(s) said to be:

Sample Name : Velvet elastic band/1meter
Model No. : #194
Ingredient : 100% Nylon
Color : Deep Navy
Buyer : Panpacific
Country of origin : China
Country of destination : EU, USA
Sample Received Date : Jan. 24, 2018
Testing Period : Jan. 24, 2018 to Jan. 29, 2018
Test Requested : As specified by client, to determine the color fastness to rubbing of the submitted sample.
Test Method : Please refer to next page(s).
Test Result : Please refer to next page(s).

Tested by: Cherry Qiu
Qiuxiaoting, Cherry, Qiu
Test Engineer

Reviewed by: Grace ruan
Ruanxuejie, Grace ruan
Laboratory Supervisor

Approved by: Huangyuhua
Huangyuhua
Vice Laboratory Manager



The results shown in this report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by AGC, this document cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at <http://www.agc-cert.com>.

Attestation of Global Compliance Std. & Tech.

Tel: +86-755-8358 3833 Fax: +86-755-2531 6612 E-mail: agc01@agc-cert.com 400 089 2118
Add: Building 2, No. 171, Meihua Road, Shangmeilin, Futian District, Shenzhen, Guangdong China

No. 17 C 047243

Test Report

Report No.: AGC02096180101-002

Date: Jan. 29, 2018

Page 2 of 2

Test Result(s):

1. Test Results of Color fastness to rubbing

Item	Test method	Result	
		/	1
Color fastness to rubbing (Grade)	ISO 105-X12-2016	dry	4-5
		wet	4-5

Note:

- Color fastness grade: grey scale (5 grade is good, 1 grade is bad).

Sample Description

1	Blue cloth
---	------------

The photo of the sample



AGC authenticates the photo on original report only

*** End of Report***

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by AGC. This document cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at <http://www.agc-batt.com>.

Attestation of Global Compliance Sdn. & Tech.

Tel: +86-755-8358 3833 Fax: +86-755-2531 6612 E-mail: agc01@agc-carl.com 400 089 2118
Add: Building 2, No. 171, Meihua Road, Shangmeilin, Futian District, Shenzhen, Guangdong China

No.17 C 047244

¡Esperamos su amable consulta!